

# GnRH agonists in the treatment of symptomatic endometriosis: a review

Eric S. Surrey, M.D.

Colorado Center for Reproductive Medicine, Lone Tree, Colorado

The development of highly potent gonadotropin-releasing hormone agonists (GnRHa) allowed for a significant addition to options for the medical management of symptomatic endometriosis. Pituitary GnRH receptor down-regulation leads to a hypogonadotropic and secondary hypoestrogenic state resulting in lesion regression and symptom improvement. There may be an additional effect of these agents on the inflammatory processes associated with endometriosis as well. This is a review of critical milestones in the clinical application of these agents.

Most initial trials of various GnRHa employed danazol as a control and demonstrated general equivalence in reducing symptoms and extent of lesions but without hyperandrogenic side effects and adverse metabolic changes induced by the latter. Short-acting GnRHa is administered intranasally or subcutaneously. Longer-acting preparations are administered intramuscularly or as subcutaneous implants. GnRHa also decrease symptom recurrence rates after surgical management. The hypoestrogenic side effects, including bone mineral density loss and vasomotor symptoms, have limited the duration of use of these agents alone to six months. The use of an appropriate add-back allows for the mitigation of side effects while maintaining efficacy and allowing extension of use for up to 12 months. There is a limited amount of data regarding the use of GnRHa in adolescents out of concern for the effect on developing bone. These agents should be used with caution in this group. The lack of dose flexibility, need for parental administration, and side effect profiles represent drawbacks to GnRHa use. The development of oral GnRH antagonists with short half-lives, variable dosing, and decreased side effects represents an exciting alternative. (Fertil Steril Rep® 2023;4:40–5. ©2022 by American Society for Reproductive Medicine.)

**Key Words:** GnRH agonist, endometriosis, add-back therapy

## ESSENTIAL POINTS

- 1 Gonadotropin-releasing hormone agonists (GnRHa) are effective in treating the symptoms associated with endometriosis.
- 2 Postoperative GnRHa administration decreases symptom recurrence rates after surgical treatment of endometriosis.
- 3 Secondary hypoestrogenic side effects limit the duration of use of GnRHa alone to six months.
- 4 Hypoestrogenic side effects can be minimized while maintaining the efficacy of GnRHa and allowing extension of therapy for up to twelve months with the use of an appropriate add-back.

**E**ndometriosis is a disorder that can have a devastating effect on those afflicted with the disease, including deleterious effects on quality of life, productivity, and health care costs (1, 2). Although considered to have a prevalence of approximately 10% among reproductive age women, this figure is clearly an underestimate, given that patients with asymptomatic disease and those with symptoms who

have not had a surgical diagnosis have not been included in these estimates. Classic symptoms include dysmenorrhea, nonmenstrual pelvic pain, dyschezia, dysuria, and dyspareunia, but other symptoms and comorbidities may also be associated. Infertility is also associated with the disorder and may occur in asymptomatic individuals. Endometriosis is thought to be an estrogen-sensitive disease,

but a host of investigators have suggested that there is also an association with profound alterations in peritoneal inflammatory processes and cytokine expression, a discussion that is beyond the scope of this review (3). A definitive diagnosis has traditionally been made based on surgical visualization and histologic confirmation. More recently, the concept of making a presumptive diagnosis of “clinically suspected endometriosis” in patients who have undergone a thorough history, physical examination, and imaging studies has led to the initiation of treatment without prior surgery (4). Those who have classic symptoms and fail to respond to an initial course of

Received September 17, 2022; accepted November 10, 2022.

E.S.S. has nothing to disclose.

Reprint requests: Eric S. Surrey, M.D., 10290 RidgeGate Circle Lone Tree, Colorado 80124 (E-mail: [esurrey@colocrm.com](mailto:esurrey@colocrm.com)).

Fertil Steril Rep® Vol. 4, No. 25, June 2023 2666-3341

© 2022 The Author. Published by Elsevier Inc. on behalf of American Society for Reproductive Medicine. This is an open access article under the CC BY-NC-ND license (<http://creativecommons.org/licenses/by-nc-nd/4.0/>).

<https://doi.org/10.1016/j.xfre.2022.11.009>

combination oral contraceptives (typically administered continuously) and nonsteroidal anti-inflammatory drugs would be appropriate candidates for more aggressive interventions.

Treatment of symptomatic endometriosis has typically been either surgical, medical, or a combination of the two. Despite somewhat vociferous opinions that have been expressed, there are few, if any, well-designed studies to compare these approaches. Given the estrogen-sensitive nature of this disorder and the fact that most women with endometriosis who conceive become asymptomatic, most medical therapies administered until the 1990s centered on the administration of high-dose oral contraceptives and progestins to create a “pseudo-pregnancy” state. Synthetic androgens such as danazol were also used extensively. Unfortunately, these approaches achieved variable outcomes and are associated with significant side effect profiles.

The development of gonadotropin-releasing hormone agonists (GnRH<sub>a</sub>), as described elsewhere in this issue, led to a new approach to the medical management of this disease (5). The hypoestrogenic state induced by these agents because of GnRH receptor down-regulation would theoretically impede stimulus for the proliferation of endometriosis and could theoretically lead to disease regression and symptom suppression. This manuscript will review salient investigations addressing the clinical use of GnRH<sub>a</sub> in the treatment of symptomatic endometriosis.

## GnRH<sub>a</sub> AS MONOTHERAPY FOR SYMPTOMATIC ENDOMETRIOSIS

After the publication of several small series demonstrating efficacy, various randomized trials were published using different GnRH<sub>a</sub> and control groups in the treatment of symptomatic endometriosis. It is important to note that a primary outcome parameter for many of these early studies was the extent of disease regression as documented by pre- and post-therapy laparoscopy, an approach that is not employed

in trials today. In addition, the evaluation of symptoms varied significantly in that no standardized scales were used. Similarly, the effect on the quality of life was not evaluated. This review will be limited primarily to a discussion of randomized trials, summarized in Table 1.

The GnRH<sub>a</sub> nafarelin acetate administered by nasal spray in doses of 400 or 800  $\mu$ g per day was compared with danazol 800 mg daily in a double-blind, multicenter trial of 213 women with symptomatic endometriosis in a seminal 6-month trial (6). Statistically significant disease reduction occurred in >80% of women with no differences among the groups, although the value of laparoscopic scoring systems has more recently been called into question. Severely painful symptoms decreased in all groups as well. Aberrant lipoprotein changes within the danazol group did not occur in those administered GnRH<sub>a</sub>, although these patients reported a higher incidence of vasomotor symptoms and decreased libido. These findings were confirmed by others using this same agent with a similar study design (7). Hickok et al. (8) noted that estradiol levels and luteinizing hormone pulse amplitude were more significantly suppressed with nafarelin, particularly at an 800  $\mu$ g dose, in comparison to danazol. In a 6-month trial of 300 patients with a 1-year follow-up, symptoms returned in each group, but severity remained significantly lower than at baseline at all time points ( $p \leq .016$ ) (9).

Another GnRH<sub>a</sub>, buserelin, administered daily in either subcutaneous (0.2 mg) or intranasally (1.2 mg) preparations, was compared with danazol employing both sequential laparoscopy and symptom scores as outcome parameters in a similarly designed prospective randomized open-labeled trial of 36 women with surgically diagnosed endometriosis (10). Symptom improvement and disease regression were similar among the groups as well.

The need to administer these agents daily is not ideal for patient compliance. Therefore, the development of several longer-acting depot preparations of GnRH<sub>a</sub> represented an important advance. Triptorelin is a GnRH<sub>a</sub> developed in a sustained release depot preparation administered

**TABLE 1**

Selected prospective randomized trials evaluating GnRH<sub>a</sub> as therapy for symptomatic endometriosis

Reference	GnRH <sub>a</sub>	N	Dose	Route of Administration	Control	Duration	Follow-up
6	Nafarelin	213	400–800 $\mu$ g	IN daily	Danazol 800 mg	6 mo	—
7	Nafarelin	82	400 $\mu$ g	IN daily	Danazol 600 mg	6 mo	3 mo
9	Nafarelin	307	400 $\mu$ g	IN daily	Danazol 600 mg	6 mo	1 y
10	Buserelin	36	0.2 mg 1.2 mg	SC daily IN daily	Danazol 800 mg	6 mo	—
11	Triptorelin	49	3.75 mg	IM every 4 wk	Placebo	6 mo	12 mo (5 patients)
12	Leuprolide	52	3.75 mg	IM every 4 wk	Placebo	6 mo	1 y (24 patients)
13	Goserelin	315	3.6 mg	SC every 4 wk	Danazol 800 mg	24 wk	48 wk BMD only (58 patients)
14	Goserelin	307	3.6 mg	SC every 4 wk	Danazol 600 mg	24 wk	24 wk
16	Goserelin	57	3.6 mg	SC every 4 wk	OC	24 wk	24 wk
17	Nafarelin	183	400 $\mu$ g	IN daily	Leuprolide 3.75 mg	24 wk	24 wk BMD only

IN = intranasal, SC = subcutaneous, IM = intramuscular, OC = Monophasic oral contraceptive (ethinyl estradiol 0.02 mg and desogestrel 0.15 mg), BMD = bone mineral density.

Surrey. GnRH agonists and endometriosis. Fertil Steril Rep 2023.

intramuscularly in a 3.75 mg dose every 28 days and was evaluated in a double-blind, placebo-controlled study involving 49 women (11). The extent of the lesions was reduced by 50% with the agonist compared with a 17% increase in patients receiving a placebo. Pain symptoms were more significantly reduced after two months of therapy. Vasomotor symptoms were significantly higher in the triptorelin group.

Leuprolide acetate has also been formulated into depot suspensions which can be administered either monthly (3.75 mg) or every three months (11.25 mg) to adult women with symptomatic endometriosis. An initial phase III randomized placebo-controlled multicenter 6-month trial evaluated a 3.75 mg monthly dose administered to women with symptomatic endometriosis (12). All patients had laparoscopically diagnosed endometriosis, but follow-up laparoscopy was not required. Scores for dysmenorrhea, pelvic pain, and tenderness all decreased significantly compared with the placebo. Estradiol levels reached menopausal ranges in those treated with the GnRHa, with vasomotor symptoms representing the most common adverse event.

Goserelin is a GnRHa formulated as a subcutaneous implant administered in a 3.6 mg dose every 28 days. Two large randomized multicenter 24-week studies evaluated 622 patients with symptomatic endometriosis using danazol 600 or 800 mg daily as controls (13, 14). Both studies required follow-up laparoscopy. The extent of symptom improvement and disease regression was similar among the groups. Hypoestrogenic side effects were common in those receiving the agonist, whereas androgenic side effects were more common in those receiving danazol, a group associated with a higher percentage of withdrawals. Of note is that bone mineral density decreased by 5.4% in the goserelin group versus a 1.0% increase in the danazol group as measured by dual photon absorptiometry of the lumbar spine. This loss appeared to be persistent in a more limited number of patients who underwent follow-up studies 24 and 48 weeks after study completion. A similar effect was noted after six months of depot leuprolide acetate in a follow-up of 270 patients from 22 centers, although there was a trend toward a return to baseline (15).

Interestingly, Vercellini et al. (16) noted similar improvements in dysmenorrhea, deep dyspareunia, and nonmenstrual pelvic pain in women receiving goserelin compared with a low-dose oral contraceptive administered continuously. Symptom recurrence rates were also similar between the groups. Although clearly oral contraceptives represent a less costly and more tolerable alternative to GnRHa, in current practice, most patients who are offered a GnRHa are those who have failed to respond to oral contraceptive therapy (either with or without a nonsteroidal anti-inflammatory drug) which was not the case in this study.

Very few trials have compared the clinical efficacy of different agonists. Agarwal et al. (17) published the results of a prospective randomized multicenter, double-blind double-placebo 6-month study comparing a depot preparation of leuprolide acetate 3.75 mg administered intramuscularly monthly with nafarelin 200  $\mu$ g administered intranasally twice daily. Both agents were equally effective in treating symptoms, but bone mineral density loss was greater, and

the incidence, as well as the intensity of vasomotor symptoms, were greater in the leuprolide group, which would be explained by consistently lower estradiol levels.

The US Food and Drug Administration has approved the use of leuprolide acetate in a depot preparation, goserelin implant, and intranasal nafarelin for up to six months when administered alone for the treatment of symptomatic endometriosis. The potential benefit of shorter courses of GnRHa may allow for a decrease in side effects and the possibility of retreatment. A multicenter trial addressed this issue, demonstrating that reduction in pain scores and symptom recurrence rates were similar after three versus six months of nafarelin therapy, with 26% of patients in each group requiring retreatment for recurrent symptoms (18). A second study evaluated 36 women from the initial investigation who had recurrent symptoms after either a three or 6-month initial course of nafarelin and were retreated for a second 3-month course (19). Significant symptom improvement was noted with recurrence to levels below baseline scores three months after completing therapy. Mean bone mineral density decreased by 0.56% after retreatment as measured by dual x-ray absorptiometry (DEXA) scanning of the lumbar spine.

There is limited information regarding long-term recurrence rates after using these agents. As described above, there appears to be short-term symptom recurrence to levels below baseline in those studies where this parameter was evaluated, although most trials limited their assessment to 12–24 weeks post-therapy. Waller and Shaw (20) evaluated 130 endometriosis patients retrospectively who had been treated with a variety of GnRHa. They reported an overall recurrence rate of 53.4% five years after completion of therapy. Interestingly, the recurrence rates were much higher for those with severe as opposed to minimal disease (74.4% vs. 36.9%), which could have been a function of the fact that adhesive disease and fibrosis associated with more extensive endometriosis would be less likely to respond to medical intervention.

The trials mentioned earlier required the presence of surgically symptomatic endometriosis as an inclusion criterion. Using an alternative approach, Ling and colleagues randomized 100 women with “clinically suspected endometriosis” to a 12-week course of depot leuprolide acetate or placebo (21). All patients had at least a 6-month history of moderate to severe pain and underwent physical examination, laboratory evaluation, and ultrasound examinations leading the investigators to consider that such patients had a high likelihood of having the disease. Pain improvement after twelve weeks was significantly greater in those receiving GnRHa compared with placebo ( $P \leq .001$ ). Follow-up laparoscopy revealed the presence of endometriosis in 78% of patients administered leuprolide acetate and 87% of those receiving a placebo confirming the high degree of accuracy of the less invasive approach, which has been more widely adopted today.

It has been assumed that the primary mechanism of action for GnRHa in treating endometriosis is the effect of the secondary hypoestrogenic state caused by pituitary down-regulation. However, a variety of investigators have suggested that these agents may directly affect cytokine release, angiogenesis, and cell proliferation, although further

TABLE 2

Evaluated add-back therapies with GnRH $\alpha$  for symptomatic endometriosis—adapted from Surrey (Table 1) (22)

Add-back regimen	6 mo only	< 12 mo
Medroxyprogesterone acetate	+	
Medrogestrone	+	
Ethinyl estradiol + desogestrel	+	
17 $\beta$ estradiol + MPA	+	
CEE + MPA	+	
NETA		+ <sup>a</sup>
NETA + sodium etidronate		+
17 $\beta$ E2 + NETA		+
CEE + NETA		+
17 $\beta$ E2 + promegestrone		+
Tibolone		+

MPA = Medroxyprogesterone acetate, E2 = 17 $\beta$  estradiol, CEE = conjugated equine estrogens, NETA = Norethindrone acetate.

<sup>a</sup> FDA approved for use in a 5 mg daily dose with depot leuprolide acetate for up to 1 year of therapy

Surrey. GnRH agonists and endometriosis. Fertil Steril Rep 2023.

investigation is clearly needed (3, 22). A full discussion of these proposed mechanisms is beyond the scope of this manuscript.

## POSTOPERATIVE GnRH $\alpha$ THERAPY

Classically, treatment of symptomatic endometriosis has been exclusively medical or surgical. However, the concept of using GnRH $\alpha$  postoperatively has been investigated. A six-month course of postoperative therapy with nafarelin after cytoreductive laparoscopic surgery for endometriosis significantly decreased recurrence rates compared with a placebo in a large multicenter trial of 109 women (23). This effect has been demonstrated with other GnRH $\alpha$  as well (24). Endometrioma recurrence rates have also been shown to decrease compared with expectant management after resection (25). This seems to be a reasonable approach for those patients who are not trying to conceive immediately after surgery, although the ideal duration of this therapy has not been established.

## ADD-BACK THERAPY

The GnRH $\alpha$  achieve their efficacy, at least in part, by inducing a profound hypoestrogenic state. However, this also leads to a host of secondary side effects, which have been described earlier and include vasomotor symptoms, bone mineral density loss, vaginal dryness, decreased libido, depression, and joint pain (22). More prolonged courses of GnRH $\alpha$  (up to 12 months) may result in bone mineral density loss that does not return to baseline for up to 18 months after cessation of therapy. Unfortunately, GnRH $\alpha$  (unlike the newer oral GnRH antagonists) do not have the potential for dose adjustment. It has been proposed that there may be a way to give back hormone (add-back therapy) to raise estradiol levels to a sufficient level that hypoestrogenic side effects could be minimized but remain low enough to prevent stimulation of disease—“the estrogen threshold hypothesis” (26). Unfortunately, although logical,

there is limited data to define a single estradiol level that should be reached to achieve this goal, and there would be expected to be significant variation among individuals.

A variety of add-back regimens used with different GnRH $\alpha$  have been evaluated in 6 and 12-month trials (Table 2). A detailed analysis of these studies is beyond the scope of this review but has been described elsewhere (22). Initially, investigators tried to avoid estrogens as add-back altogether out of concern for disease stimulation, with studies focusing on using progestins and other synthetic steroids. Others have attempted to use low doses of either 17 $\beta$ -estradiol, conjugated equine estrogens or ethinyl estradiol in conjunction with various progestins to achieve this goal. Unfortunately, as had been described previously, outcome parameters, including the way in which painful symptoms, disease state, vasomotor symptoms, and bone mineral density were assessed, varied significantly among each of these trials, making comparisons among the regimens virtually impossible.

Currently, a single add-back regimen has been approved by the US Food and Drug Administration for use in conjunction with a depot preparation of leuprolide acetate when therapy is to be extended beyond six months and up to 12 months: norethindrone acetate 5 mg daily. This agent is a highly potent oral progestin reported to have some metabolism to ethinyl estradiol. The approval was based on the results of a multicenter placebo-controlled double, blinded trial of symptomatic endometriosis patients who had a prior surgical diagnosis and were all administered this GnRH $\alpha$  monthly in a 3.75 mg dose for 12 months (27). Patients were divided into four add-back groups: placebo, norethindrone acetate (NETA) 5 mg daily, NETA and conjugated equine estrogens (CEE) 0.625 mg daily, or NETA 5 mg, and CEE 1.25 mg daily. Follow-up laparoscopy was not required. Symptom relief was similar among all the groups. Vasomotor symptom frequency and intensity, as well as bone mineral density loss of the lumbar spine as measured by serial DEXA scans, were equally suppressed among all three add-back groups compared with those receiving placebo as add-back. However, the higher 1.25 mg dose of CEE was less well tolerated leading to a greater degree of patient drop-out in this group. Those in the placebo group experienced a progressive decline in bone density in the second six months of therapy which, as described previously, had not returned to baseline within 12 months after discontinuation of therapy. This follow-up investigation also noted that symptom relief was maintained in all groups at least 12 months after discontinuation of therapy (28).

A pharmacy claims analysis of 1,285 women treated with depot leuprolide acetate reported that only 32% used any type of add-back, but those patients who did so remained on treatment to a significantly higher degree than those who did not (29). In summary, the use of an appropriate add-back, such as NETA 5 mg daily, should be considered mandatory for patients who are to be treated with GnRH $\alpha$  for more than six months. The benefits of relieving hypoestrogenic side effects, maintaining painful symptom relief and enhancing compliance make this approach logical in those being treated for a shorter treatment course as well.



## ADMINISTRATION OF GnRH $\alpha$ TO ADOLESCENT ENDOMETRIOSIS PATIENTS

The unique situation of the adolescent with symptomatic endometriosis should be addressed separately. Virtually all studies assessing GnRH $\alpha$  alone or with add-back were performed in patients who were  $\geq 18$  years old. Younger girls are in a state of rapid bone development, so one should be more concerned about administering an agent that could affect this development. It is also unclear whether add-back, as administered to older women, would allow for bone development and not just act as a bone-sparing agent in this population.

DiVasta et al. (30) evaluated 24 adolescents and young women with symptomatic endometriosis who had failed combination oral contraceptives (53%), norethindrone acetate alone (39%), depot medroxyprogesterone acetate (4%) or no therapy (7%). All patients received GnRH $\alpha$  for 12 months and were randomized to norethindrone acetate 5 mg daily alone or in combination with CEE 0.625 mg daily as an add-back. The mean age was  $17.9 \pm 1.7$  years but included women up to 22.5 years, representing a confounding variable. Total body bone mineral density increased in the combination add-back group only, although this difference was not noted at the hip or lumbar spine as evaluated by serial DEXA scans. Assessments of quality of life and parameters of physical functioning were also greater in the combination add-back group. These findings were confirmed with a long-term follow-up assessment of 61% of these patients (31). Clearly, other forms of medical therapy should be used first in this patient population eg, combination of oral contraceptives or progestins. However, using a GnRH $\alpha$  with appropriate add-back would represent an alternative for those who do not respond to these first-time therapies.

## CONCLUSION

The development of highly potent GnRH $\alpha$  represented a significant addition to the armamentarium of agents available for the treatment of symptomatic endometriosis. Unfortunately, the studies that established this efficacy are fraught with significant heterogeneity and inconsistent means of evaluating outcome parameters. The emphasis on post-therapy surgical analysis of disease regression is not considered as significant a concern today as improvements in symptoms, comorbidities, quality of life, and functionality. The lack of consistent long-term follow-up is a major drawback, although recurrence rates appear to be no greater than those achieved with surgical intervention or other medical therapies. It would not be appropriate to consider these agents as the first line of therapy, but they do represent a reasonable second-line choice if primary approaches fail and if a thorough evaluation is highly suggestive of the diagnosis, which need not necessarily include surgical confirmation (4). The effect of these agents on infertility associated with endometriosis has been less carefully evaluated and is beyond the scope of this manuscript but has been addressed elsewhere (32).

There is little reason to fail to include an appropriate add-back that can allow for symptom relief and amelioration of many hypoestrogenic side effects for up to 1 year of agonist use. The potential for “pulse therapy” using serial shorter courses of these agents is not unreasonable but has not been sufficiently evaluated.

These agents do suffer from the need for parenteral or intranasal administration, inability to titrate dosing, slower onset of action, and delayed reversibility. The development of highly effective, short-acting, rapidly reversible, and orally administered GnRH antagonists in various dose regimens employed both with and without hormonal add-back, as discussed elsewhere in this issue, represents a major advance in enhancing tolerability and efficacy of the medical management of this devastating disease.

## REFERENCES

1. Simoens S, Dunselman G, Dirksen C, Hummelshoj L, Bokor A, Brandes I, et al. The burden of endometriosis costs and quality of life of women with endometriosis and treated in referral centres. *Hum Reprod* 2012;27:1292–9.
2. Surrey ES, Soliman AM, Johnson JJ, Davis M, Castelli-Haley J, Snabes MC. Risk of developing comorbidities among women with endometriosis: a retrospective matched cohort study. *J Womens Health* 2018;27:1114–23.
3. Burny R, Giudice L. Pathogenesis and pathophysiology of endometriosis. *Fertil Steril* 2012;93:511–9.
4. Taylor HS, Adamson GD, Diamond MP, Goldstein S, Horne AW, Missmer S, et al. An evidence-based approach to assessing surgical versus clinical diagnosis of symptomatic endometriosis. *Int J Gynecol Obstet* 2018;142:131–42.
5. Olive DL. Gonadotropin-releasing hormone agonists for endometriosis. *N Engl J Med* 2008;359:1136–42.
6. Henzl MR, Corson SL, Moghissi K, Buttram VC, Berqvist C, Jacobson J, et al. Administration of nasal nafarelin as compared with oral danazol for endometriosis: a multicenter double-blind comparative clinical trial. *N Engl J Med* 1998;318:485–9.
7. Kennedy SH, Williams IA, Brodribb J, Barlow DH, Shaw RW. A comparison of nafarelin acetate and danazol in the treatment of endometriosis. *Fertil Steril* 1990;53:998–1003.
8. Hickok LR, Burry KA, Cohen NL, Moore DE, Dahl KD, Soules MR. Medical treatment of endometriosis: a comparison of the suppressive effects of danazol and nafarelin on reproductive hormones. *Fertil Steril* 1991;56:622–7.
9. The Nafarelin European Endometriosis Trial Group (NEET). Nafarelin for endometriosis: a large-scale, danazol-controlled trial of efficacy and safety with 1-year follow-up. *Fertil Steril* 1992;57:514–22.
10. Dmowski WP, Radwanska E, Binor Z, Tummon I, Pepping D. Ovarian suppression induced with Buserelin or danazol in the management of endometriosis: a randomized, comparative study. *Fertil Steril* 1989;51:395–400.
11. Bergqvist A, Bergh T, Hogstrom L, Mattsson S, Nordenskjöld F, Rasumussen C. Effects of triptorelin versus placebo on endometriosis symptoms. *Fertil Steril* 1998;69:702–8.
12. Dlugi AM, Miller JD, Knittle J. Lupron depot (leuprolide acetate for depot suspension) in the treatment of endometriosis: a randomized, placebo-controlled, double-blind study. *Lupron Study Group. Fertil Steril* 1990;54:419–27.
13. Rock JA, Truglia JA, Caplan RJ. Zoladex (goserelin acetate implant) in the treatment of endometriosis: a randomized comparison with danazol. *The Zoladex Endometriosis Study Group. Obstet Gynecol* 1993;82:198–200.
14. Shaw RW. An open randomized comparative study of the effect of goserelin depot and danazol in the treatment of endometriosis. *Zoladex Endometriosis Study Team. Fertil Steril* 1992;58:265–72.
15. Wheeler JM, Knittle JD, Miller JD. Depot leuprolide acetate versus danazol in the treatment of women with symptomatic endometriosis: A multicenter,

- double-blind, randomized clinical trial. II. Assessment of safety. The Lupron Endometriosis Study Group. *Am J Obstet Gynecol* 1993;169:26–33.
16. Vercellini P, Trespidi L, Colombo A, Vendola N, Marchini M, Crosignani PG. A gonadotropin-releasing hormone agonist versus a low-dose oral contraceptive for pelvic pain associated with endometriosis. *Fertil Steril* 1993;60:75–9.
  17. Agarwal SK, Hamrang C, Henzl MR, Judd HL. Nafarelin vs. leuprolide acetate depot for endometriosis. Changes in bone mineral density and vasomotor symptoms. Nafarelin Study Group. *J Reprod Med* 1997;42:413–23.
  18. Hornstein MD, Yuzpe AA, Burry KA, Heinrichs LR, Buttram VL, Orwoll ES. Prospective randomized double-blind trial of 3 versus 6 months of nafarelin therapy for endometriosis associated pelvic pain. *Fertil Steril* 1995;63:955–62.
  19. Hornstein MD, Yuzpe AA, Burry K, Buttram VC, Heinrich L, Soderstrom RM, et al. Retreatment with nafarelin for recurrent endometriosis symptoms: efficacy, safety, and bone mineral density. *Fertil Steril* 1997;67:1013–8.
  20. Waller KG, Shaw RW. Gonadotropin-releasing hormone analogues for the treatment of endometriosis: long-term follow-up. *Fertil Steril* 1993;59:511–5.
  21. Ling FW. Randomized controlled trial of depot leuprolide in patients with chronic pelvic pain and clinically suspected endometriosis. Pelvic Pain Study Group. *Obstet Gynecol* 1999;93:51–8.
  22. Surrey ES. Gonadotropin-releasing hormone agonist and back-back therapy: what do the data show? *Curr Opin Obstet Gynecol* 2010;22:283–8.
  23. Hornstein MD, Hemmings R, Yuzpe AA, Heinrichs WL. Use of nafarelin versus placebo after reductive laparoscopic surgery for endometriosis. *Fertil Steril* 1997;68:860–9.
  24. Busacca M, Somigliana E, Bianchi S, De Marinis S, Calia C, Candiani M, et al. Post-operative GnRH analogue treatment after conservative surgery for symptomatic endometriosis stage III-IV: a randomized controlled trial. *Hum Reprod* 2001;16:2399–402.
  25. Jee BC, Lee JY, Sun CS, Kim SH, Choi YM, Moon SY. Impact of GnRH agonist treatment on recurrence of ovarian endometriomas after conservative laparoscopic surgery. *Fertil Steril* 2009;91:40–5.
  26. Barbieri R. Endometriosis and the estrogen threshold theory: relation to surgical and medical treatment. *J Reprod Med* 1998;43:287–92.
  27. Hornstein MD, Surrey ES, Weisberg GW, Casino LA. Leuprolide acetate depot and hormonal add-back in endometriosis: a 12-month study. *Obstet Gynecol* 1990;91:16–24.
  28. Surrey ES, Hornstein MD. Prolonged GnRH agonist and add-back therapy for symptomatic endometriosis: long-term follow-up. *Obstet Gynecol* 2002;99:709–14.
  29. Fuldeor MJ, Marx S, Chwalisz K, Smeeding JE, Brook RA. Add-back therapy use and its impact on LA persistence in patients with endometriosis. *Cur Med Res Opinion* 2010;26:729–36.
  30. DiVasta AD, Feldman HA, Gallagher JS, Stokes NA, Laufer MR, Hornstein MD, et al. Hormonal add-back therapy for females treated with gonadotropin-releasing hormone agonist for endometriosis. *Obstet Gynecol* 2015:617–27.
  31. Gallagher JS, Missmer SA, Hornstein MD, Laufer MR, Gordon CM, DiVasta AD. Long-term effects of gonadotropin-releasing hormone agonists and add-back in adolescent endometriosis. *J Ped Adol Gynecol* 2018;31:376–81.
  32. Surrey ES. Endometriosis and assisted reproductive technologies: maximizing outcomes. *Semin Reprod Med* 2013;31:154–63.